OneWater Nevada

Our Sustainable Water Future

Nevada’s First Advanced Purified Water
Demonstration Study

Arizona WateReuse
July 27, 2021

WESTERN REGIONAL w.
WATER COMMISSION @UCKEEMEADOWS S y ég

(
NORTHERN NEVADA WATER P ar

University of Nevada, Reno PLANNING COMMISSION

3 Vi
>
3 Lo % N -
1861 el Quality. Delivered.
q 1 | OneWaterNevada.com




Current Reclaimed Water Uses in the Truckee Meadows

é Water sourced from regional water reclamation facilities

¢ Decades of water recycling experience

¢ 10 % of total water supply

¢ Regulated by the State of Nevada Division of Environmental Protection

= h 2/8/1998 12:29




State of Nevada Reclaimed Water Regulations

The A+ water category was established in 2016 by the Nevada Division of Environmental Protection.
It requires treatment to drinking water standards and allows for direct injection into groundwater aquifers.

E, D & C: Not currently produced B & A :Currently utilized for irrigation ks Butient of
T inthe Truckee Meadowsarea 11 purposes in the Truckee Meadows area 11 One Water Nevada -
Feasibility Study

Water
Category

Water
Category

Water
Category

Water

Water
Category

Advanced

Category Purified Water :

Approved Uses Approved Uses Approved Uses

+ Spray irrigation of agricultural land with

Approved Uses

+ Spray imigation of a cemetery or golf

Approved Uses

~ Spray irrigation of agricultural land with “ Spray irrigation of a cemetery, + Spray irrigation of a cemetery, Groundwater augmentation through

v
prohibited public access and an 800 prohibited public access and a 400 course with restricted public access commercial lawn, golf course, or park commercial lawn, golf course, or park injection wells or spreading basins
foot buffer foot buffer and 100-foot buffer zone with restricted public access with unrestricted public access Any activity a for

“ Dust control “ Washing of aggregate for concrete + Washing of aggregate for concrete + An impoundment (pond) in which e categoryA,B,C,DorE

+ Soil compaction production production swimming is prohibited

w Watering of nursery stock with “ Watering of nursery stock with ' Snow making

+ Flushing sewer lines

ol ir restricted public access restricted public access + Irrigation of some food crops Water Quality Requirements
W Aokl sooeoisd ks “ Feed water for a boller “ Feod water for a boiler Establishment o O Sairae fadine
oty or restoration of a wetland

' Establishment or restoration of a V' Meets National Primary Drinking Water

Water Quality Requirements

Fecal Coliform:
Max 30 day average: No Limit;
Max daily number: No Limit

Water Quality Requirements

Fecal Coliform:
»  Max 30 day average: 200 cfu;
Max daily number: 400 cfu

wetiand

“ Any activity approved for reuse

category Dor E
Water Quality Requirements
Fecal Coliform:

*  Max 30 day average: 23 cfu;
Max daily number: 240 cfu

o e e e e e e e R R e e e e e e e e R e e e R e e e e e e e

+ Any activity approved for reuse
category DorE

Water Quality Requirements

Fecal Coliform:
+  Max 30 day average: 2.2 cfu;
Max daily number: 23 cfu

“ Commercial window washing or toilet
flushing

“ Any activity approved for reuse cate-
goryB,C,DorE

Water Quality Requirements

Total Coliform:
. Max 30 day average: 2.2 cfu;
Max daily number: 23 cfu

Regulations and secondary maximum
contaminant levels

“ 12 log reduction virus
“ 10 log reduction Giardia
“ 10 log reduction Cryptosporidium




Water Quality Objectives — Category A+ Requirements

é Federal Primary Drinking Water Regulations
¢ Nevada Secondary MCLs

é 12/10/10 LRV Enteric Virus, Giardia and Cryptosporidium
* 3 pathogen barriers

Remove unregulated constituents to below health guidance levels
Requires environmental buffer
No regulated TOC limit — internal goal of 2mg/L

o & o o

No blending requirement

4 | OneWaterNevada.com



National Advanced Purified Water Programs and Demonstrations

Tenino
LOTT Cleanwater Alliance
[./'/

@‘. 0. @ Airway Heights
S Y‘\\E hrat
o\ \ g
k Chehalls Royal City
Portland Clean Water Services
SFPUC
Valley Water
Soquel Creek Water District A .
Pure Water Monterey @ Aurora Prairie Waters
Cambria '@ Anapahoe County
@ OneWater Nevada
® antl{lr_a
as Virgenes
- West Basin Water Recycling Plant : - ® _meduun County
Montebello Forebay, County Sanitation Districts of Los Angeles County Upper Occoquain Service Authority ,.., Hamoton Roads
y I]ominguez Gap Barrier, Los Angeles S 1plo Distri
Q?. Inland Empire Utilit Authorite( anitation District
(S / ——— Alamitos Barrier, Water Replenishment District .
e ———"Tlos Anﬂeles Groundwater Replenishment Project ) @ Raleigh
® (‘INC?IE'?][ &e égrlilisﬁhmené I]istrilﬁt A{!C - . Big Spring ‘@ Franklin
roundwater Replenishment System f - ot —~
Padre Dam%\ Eastern Municipal Water Distric? ’ Colorado River Municipal Water District .. Gwinnett County
i ®Suttstale gy ‘@ Wichita Falls Clayton County
San Diego Pure Water Water Campus 4 o @ North Texas Municipal Water District
®e R @ Tarrant Regional Water District
® @ Brownwood ® JiA
Abilene @ Daytona Beach
EL Paso Water Utilities  Clearwater— @ 'altamonte Springs pureALTA
Hueco Bolson Recharae Proiect Tampa Augmentation Project —— @&
lIeC BIS0N 1 eCTTHE W Hillsborough County SHARP West Palm Beach
El Paso Water Utilities | Hollywood ‘,'.‘p"Tuwn f Dawis
Source: Framework for the Implementation of Potable Reuse in Florida. Florida Potable Reuse Commission, January 2020. ® Laguna Madre iami“nade

\ |



OneWater Nevada: Reno-Stead Water Reclamation Facility

i q OneWater Nevada

Our Sustainable Water Future u

OneWater Nevada
QOur Sustainable Water Future

onewaternevada.com

WESTERN REGIONAL

.._/" G '.\ NATE S E s { 'E.' _.:
TRUCKEE MEADOWS WATER | WATER COMMISSION | QTR’H._E?.!‘_EE_“_.",E&E’_Q}?’% ile arég
Ngs TP T e T T T INORTHERN NEVADA WATER <,

PLANNING COMMISSION

6 | OneWaterNevada.com




RSWRF Demonstration Study

¢ Determine if advanced purified water can provide long-term benefits for our
region’s water future.

¢ 3 trailers housed advanced water treatment technologies
* Small scale —10-15 gpm
é Reno Stead WRF October 2019-November 2020

* Injected late September to early November 2020
= Regulated under temporary discharge and UIC permits

é TMWA and City of Reno maintained and operated the units
¢ UNR developed sampling program
é TMWA hydrogeologists managed temporary injection

7 | OneWaterNevada.com



Processes & Contaminants of Interest

Y
v
v

—-/// .

v

Headworks

Secondary Coagulation/ Granular[| Ozone
Treatment Flocculation Media

Clarification Filtration

R A 1

|
| Pathogens Pathogens
Particle Removal

Biological

Carbon
Filtration

Pathogens, TOC

To

ARERRELN
e
e,

e —
AR
———

Granular uv Cartridge
Activated Filter
Carbon

TOC, DBP Pathogens Pathogens

*|njection
Well



Trailer 1: Conventional Filtration

¢ Coagulation, Flocculation, Clarification, Granular Media Filtration
¢ Goals: pathogen removal, turbidity and TOC reduction
é LT2ESWTR met 0.15 NTU 95% of time

¢ New to wastewater applications
* Non membrane approach

WESTECH’

9 | OneWaterNevada.com



Trailer 2: Ozone Biologically Active Carbon

¢ Ozone oxidizes and degrades organic compounds (CECs)

¢ Filtered through a biologically active carbon filter

* Organic compounds are adsorbed and concentrations are
significantly reduced

¢ Must consider bromate and disinfection by-product
formation

¢ UNR performed MS2 spiking study across ozonation

xylem

10 | OneWaterNevada.com



Trailer 3: GAC and UV Disinfection

¢ GAC for additional polishing and TOC reduction <2mg/L (Jacobi Carbons)
¢ Ultraviolet Disinfection for pathogen removal and virus inactivation
é Trailer owned by OneWater Nevada

¢ Can be a research platform for universities and other cities

q 11 | OneWaterNevada.com



Groundwater Injection

75-day injection of potable water |
with SF gas tracer

45-day injection of 220,000
gallons A+ water with chloride
tracer

Extraction well 80 ft away
Extensive water quality sampling
Groundwater flow and transport [ t*e=™

Well Type

m Od e I i n g ®  Extraction

®  Injection

®  Monitoring

Geochemical modeling




Water Quality Results




Bromate

Average Bromate
(April - November 2020)
Bromate Primary

I R e e e e e e MCL: 10 pg/L

Bromate Concentration (pg/L)
(9]

4

3

2

VT B M:TTT::IL
0 e -

CFCGMF INF O3 INF O3 EFF BAC EFF UV Finished CF Finished
[Pre-Injection] [During Injection]



NDMA

Average NDMA
April - November 2020

50

! |
1

35

30

25

NDMA (ng/L)

20

15 California Notification
Level: 10 ng/L

----- <2ng/L ] | | i I ng/L L |

CFCGMF INF O3 INF O3 EFF BAC EFF UV Finished CF Finished
[Pre-Injection] [During Injection]



Total Organic Carbon

Average Total Organic Carbon (TOC)
April - November 2020

7
6 |
l
5 T
—
w4
E
3
-3 T

Il FINISHED WATER TOC
TARGET=2.0 mg/L

o i
CFCGMF INF O3 INF O3 EFF BAC EFF GAC [Pre- GAC [During UV Finished CF Finished
Injection] Injection]  [Pre-Injection] [During
Injection]



CECs: Pre-Injection

Concentration (ng/L)

Unregulated Constituents - Sample Event 1
(4/28/20 - Pre-Injection)

100000
10000
1000
100

10

B UV Finished MW GACEFF WBACEFF MO3EFF ®O3INF M CFCGMFINF

Non-detect values
displayed as <1 ng/L
in all plots

Concentration (ng/L)

100000

10000

1000

100

10

Unregulated Constituents - Sample Event 3
(6/16/20 - Pre-Injection)

B UV Finished ®WGACEFF WBACEFF ®O3EFF ®O3INF MCFCGMF INF



PFOS and PFOA

Average PFOS and PFOA
(April - November 2020)

70
US EPA Combined PFOS & PFOA
20 Health Advisory Level: 70 ng/L
18
16
~ 14 —=
-
=
o
£ 12
=
i<l
)
c
0 8 e
L=l
s CA Notification
o 6 Level PFOS: 6.5 ng/L
CA Notification
4 Level PFOA: 5.1 ng/L
, ) &3 &3
PFOS PFOS & PFOA PFOS & PFOA PFOS& PFOA | PFOS&PFOA
0 <2 ng/L <2 ng/L <2 ng/L <2 ng/L MRL: 2 ng/L
CFCGMF INF (11) 03 INF (5) O3 EFF (5) BAC EFF (5) GAC EFF (5) UV Finished CF Finished
[Pre-Injection] [During Injection]
(Number of Sampling Events) OPFOA OPFOS (7) (4)



CFCGMF Turbidity

April 2020 to November 2020
(Data Recorded Every 15 Minutes)

“ | —0.15NTU ~——RSWRF Secondary Effluent  ——RSWREF Filtered Effluent =~ ——CFCGMF Effluent |
5

,nh |!iii Wkl (1 ' .l| Ii.;ln.ilm.
dil

Mg

Turbidity (NTU)

If
Wl i

li\
(iR} (oL LTS O

TR TNNUR H l
W AR HIR AP i i
il M Al i |

0.05
4/1/2020 5/2/2020 6/2/2020 7/3/2020 8/3/2020 9/3/2020 10/4/2020 11/4/2020



Summary of Results

¢ All water quality regulations and objectives were met
* National Primary Drinking Water contaminants were below MCLs
* NV Secondary contaminants were below SMCLs
* Pathogens were non-detect or zero

* Unregulated CECs were non-detect or below guidance levels
¢ Successfully injected 220,000 gallons of A+ water
¢ Conventional water treatment approaches show promise

¢ Carbon-based APW treatment train has been selected for future planning in the area

20 | OneWaterNevada.com



Social Aspects and Legitimacy




Independent Expert Panel

Steinle-Darling  Robinson Salveson Campbell Mosher Karimova Crook Hultquist Millan




Independent Expert Panel

é Panel Process

Use of independent experts in the field; collaborative process
Written findings and recommendations

¢ Reviewed Nevada regulations (NAC 445A) in 2016
é Areas reviewed by Panel

Public health protection

Treatment process

Approach for meeting pathogen reduction requirements

List of unregulated constituent monitoring

Reviewed pilot test plan

Reviewed outreach and communication approaches

Using best available information for emerging subject matter

23 | OneWaterNevada.com



University of Nevada’s Role

é Treatment technology evaluations

* Research different types of advanced purified water technologies
é Basis of design

* How the technology meets operational objectives and water quality goals
¢ Water quality program development

* Create plan of what to sample, how often, and what lab will analyze based on A+
requirements plus additional compounds

¢ Quality assurance and quality control
* How to ensure the water quality program meets expectations and results are accurate
é Sampling

e Student assistance with sampling, lab analysis and technology validations